STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0098418

Owner: City of New Madrid

Address: 560 Mott Street, New Madrid, MO 63869
Continuing Authority: Same as above

Address: Same as above

Facility Name: St. Jude Industrial Park

Facility Address: 23 St. Jude Road, Marston, MO 62866
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2
[...]
This is a new reporting requirement, but not a new sampling requirement, to help determine if this facility has reasonable
potential to exceed water quality standards for this combined parameter.

Whole Effluent Toxicity (WET) Test

A WET test is a quantifiable method to conclusively determine if discharges from the facility cause toxicity to aquatic life by
itself, in combination with, or through synergistic responses, when mixed with receiving stream water. Under the CWA
8101(a)(3), requiring WET testing is reasonably appropriate for site-specific Missouri State Operating Permits to quantify
toxicity. WET testing is also required by 40 CFR 122.44(d)(1).

WET testing ensures the provisions in 10 CSR 20-6 and Missouri’s Water Quality Standards in 10 CSR 20-7 are being met.
Under 10 CSR 20-6.010(8)(A)4, the Department may require other terms and conditions it deems necessary to ensure compliance
with the CWA and related regulations of the Missouri Clean Water Commission. Missouri Clean Water Law (MCWL) RSMo
644.051.3 requires the Department to set permit conditions complying with the MCWL and CWA. 644.051.4 RSMo specifically
references toxicity as an item the Department must consider in permits (along with water quality-based effluent limits); and
RSMo 644.051.5 is the basic authority to require testing conditions.




St. Jude Industrial Park WTP
Fact Sheet Page 28 of 33

Acute

Monitoring is required to determine if reasonable potential exists for the discharge to cause toxicity within the receiving stream,
as this is a facility that utilizes lime as a water softener. Lime that is accidentally discharged instead of being settled out has the
ability to kill aquatic life given that it is high in suspended and settleable solids. As such, Acute WET testing is a valuable
indicator parameter for BMP failures at this site.

Color:

Color is being used as an indicator parameter for BMP failures during settling pond cleanout. BMP failures that cause the
discharge of large amounts of lime residuals will cause excursions of general criteria for color, per 10 CSR 20-7.031(4)(C), even
in facilities that discharge directly to streams with high assimilative capacity. This facility discharges to a stream with low
assimilative capacity, making this indicator parameter even more important to ensure that no lime solids reach the receiving
stream. If the facility reports any value other than 0 for “pass,” additional BMPs to remove the possibility of lime residuals to
reach the receiving stream are required. If the facility reports “0” each reporting period over the next permit cycle, this parameter
may be reassessed and removed.



St. Jude Industrial Park WTP

Fact Sheet Page 29 of 33
PERMITTED FEATURE #005 — LAND RECLAMATION STORMWATER AREA
EFFLUENT LIMITATIONS TABLE:
DAILY BENCH- PREVIOUS MINIMUM REPORTING
PARAMETERS UNIT MAXIMUM PERMIT SAMPLING SAMPLE TYPE
MARK FREQUENCY
LimiT LIMITS FREQUENCY
PHYSICAL
FLow MGD * * SAME ONCE/MONTH ONCE/MONTH 24 HR. ESTIMATE
CONVENTIONAL
COD mg/L * 100 NEW ONCE/QUARTER QUARTERLY GRAB
6.5-9.0
DAILY MAX
pH T SuU AND - SAME ONCE/QUARTER QUARTERLY GRAB
MONTHLY
AVERAGE
SETTLEABLE SOLIDS mL/L/hr *x 1.0 SAME ONCE/QUARTER QUARTERLY GRAB
TSS mg/L *x 100 SAME ONCE/QUARTER QUARTERLY GRAB
METALS
ALUMINUM, TR ng/L *x 750 SAME ONCE/QUARTER QUARTERLY GRAB
* monitoring and reporting requirement only
faled monitoring with associated benchmark
t report the minimum and maximum pH values; pH is not to be averaged
I An ML is established for TRC; see permit.
new parameter not established in previous state operating permit
interim  parameter requirements prior to end of SOC
final parameter requirements at end of SOC

TR total recoverable

DERIVATION AND DISCUSSION OF LIMITS:

PHYSICAL:

Flow

In accordance with [40 CFR Part 122.44(i)(1)(ii)] the volume of effluent discharged from each outfall is needed to ensure
compliance with permitted effluent limitations. If the facility is unable to obtain effluent flow, then it is the responsibility of the
facility to inform the Department, which may require the submittal of an operating permit modification. The facility will report
the total flow in millions of gallons per day (MGD), monthly monitoring continued from previous permit. The facility reported
from 0.03 to 0.09 MGD in the last permit term.

CONVENTIONAL:

Chemical Oxygen Demand (COD)

Monitoring with 100 mg/L daily maximum benchmark is included using best professional judgment under 10 CSR 20-
6.200(6)(B)2.C. There is no numeric water quality standard for COD; however, increased oxygen demand may impact instream
water quality. COD is also a valuable indicator parameter. COD monitoring allows the facility to identify increases in COD may
indicate materials/chemicals coming into contact with stormwater causing an increase in oxygen demand. Increases in COD may
indicate a need for maintenance or improvement of BMPs.. The benchmark value falls within the range of values implemented in
other permits having similar industrial activities and is achievable through proper BMP controls.

pH

6.5 t0 9.0 SU. Technology based limits [10 CSR 20-7.015(9)(1)1.] are applicable to this outfall. Using RPD, there is no reasonable
potential to affect water quality therefore technology limitations for wastewater are applied. The facility reported from 7.96 to
8.85 SU in the last permit term.

Settleable Solids (SS)

Monitoring with a daily maximum benchmark of 1.0 mL/L/hour. There is no numeric water quality standard for SS; however,
sediment discharges can negatively impact aquatic life habitat. Settleable solids are also a valuable indicator parameter. Solids
monitoring allows the facility to identify increases in sediment and solids may indicate uncontrolled materials leaving the site.




St. Jude Industrial Park WTP
Fact Sheet Page 30 of 33

The benchmark value falls within the range of values implemented in other permits having similar industrial activities. The
facility reported 0.1 mg/L during the previous permit cycle.

Total Suspended Solids (TSS)

Monitoring with a daily maximum benchmark of 100 mg/L. There is no numeric water quality standard for TSS; however,
sediment discharges can negatively impact aquatic life habitat. TSS is also a valuable indicator parameter. TSS monitoring allows
the facility to identify increases in TSS indicating uncontrolled materials leaving the site. Increased suspended solids in runoff can
lead to decreased available oxygen for aquatic life and an increase of surface water temperatures in a receiving stream. Suspended
solids can also be carriers of toxins, which can adsorb to the suspended particles; therefore, total suspended solids are a valuable
indicator parameter for other pollution. The facility reported from 5.4 to 100 mg/L in the last permit term. The benchmark is
achievable through proper operational and maintenance of BMPs and falls within the range of values implemented in other
permits having similar industrial activities.

METALS:

Aluminum, Total Recoverable. Monitoring with 750 pg/L benchmark continued from previous permit cycle. This facility uses
chemicals for iron removal and coagulation and flocculation that contain aluminum, and these metals are present in the solids used
in the land reclamation area. The facility reported from 79 to 5040 pg/L during the previous permit cycle.




St. Jude Industrial Park WTP
Fact Sheet Page 31 of 33

PART V. ADMINISTRATIVE REQUIREMENTS

On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public
comment.

PusLIC NOTICE:

The Department shall give public notice a draft permit has been prepared and its issuance is pending. Additionally, public notice will
be issued if a public hearing is to be held because of a significant degree of interest in or with concerns related to a draft permit. No
public notice is required when a request for a permit modification or termination is denied; however, the requester and facility must be
notified of the denial in writing. https://dnr.mo.gov/water/what-were-doing/public-notices The Department must issue public notice
of a pending operating permit. The public comment period is the length of time not less than 30 days following the date of the public
notice which interested persons may submit written comments about the proposed permit.

For persons wishing to submit comments regarding this proposed operating permit, please refer to the Public Notice page located at
the front of this draft operating permit. The Public Notice page gives direction on how and where to submit appropriate comments. All
comments must be in written form.

v The Public Notice period for this operating permit started June 10, 2022 and ended July 12, 2022. No comments were received.

DATE OF FACT SHEET: APRIL 13, 2022

COMPLETED BY:

JESSICA VITALE, ENVIRONMENTAL PROGRAM ANALYST
MISSOURI DEPARTMENT OF NATURAL RESOURCES
WATER PROTECTION PROGRAM

OPERATING PERMITS SECTION - INDUSTRIAL UNIT
(573) 522-2575

Jessica.Vitale@dnr.mo.gov



https://dnr.mo.gov/water/what-were-doing/public-notices
mailto:Jessica.Vitale@dnr.mo.gov

Appendices
APPENDIX - CLASSIFICATION WORKSHEET:
Item Points Possible Po_lnts
Assigned
. . . 1 pt./10,000 PE or major fraction
Maximum Population Equivalent (P.E.) served , peak day thereof. (Max 10 pts.)
Design Flow (avg. day) or peak month’s flow (avg. day) whichever is 1 pt. / MGD or major fraction
larger thereof. (Max 10 pts.)
Effluent Discharge
Missouri or Mississippi River 0
All other stream discharges except to losing streams and stream 1
reaches supporting whole body contact recreation
Discharge to lake or reservoir outside of designated whole body 2
contact recreational area
Discharge to losing stream, lake or reservoir area supporting whole 3
body contact recreation
Direct reuse or recycle of effluent 6
Land Application/Irrigation
Drip Irrigation 3
Land application/irrigation 5 5
Overland flow 4
Variation in Raw Wastes (highest level only)
Variations do not exceed those normally or typically expected 0 0
Reoccurring deviations or excessive variations of 100 to 200 percent in 2
strength and/or flow
Reoccurring deviations or excessive variations of more than 200 4
percent in strength and/or flow
Department-approved pretreatment program 6
Preliminary Treatment
STEP systems (operated by the permittee) 3
Screening and/or comminution 3
Grit removal 3
Plant pumping of main flow 3
Flow equalization 5
Primary Treatment
Primary clarifiers 5
Chemical addition (except chlorine, enzymes) 4
Secondary Treatment
Trickling filter and other fixed film media with or without secondary 10
clarifiers
Activated sludge (including aeration, oxidation ditches, sequencing 15
batch reactors, membrane bioreactors, and contact stabilization)
Stabilization ponds without aeration 5 5
Aerated lagoon 8
Advanced Lagoon Treatment — Aerobic cells, anaerobic cells, covers, 10
or fixed film
Biological, physical, or chemical 12
Carbon regeneration 4
Total from page ONE (1) - 10

St. Jude Industrial Park WTP
Fact Sheet Page 32 of 33



APPENDIX - CLASSIFICATION WORKSHEET (CONTINUED):

POINTS
ITEM POINTS POSSIBLE Ju——
Solids Handling
Sludge Holding 5 5
Anaerobic digestion 10
Aerobic digestion 6
Evaporative sludge drying 2
Mechanical dewatering 8
Solids reduction (incineration, wet oxidation) 12
Land application 6
Disinfection
Chlorination or comparable 5
On-site generation of disinfectant (except UV light) 5
Dechlorination 2
UV light 4
Required Laboratory Control Performed by Plant Personnel (highest level only)
Lab work done outside the plant 0
Push — button or visual methods for simple test such as pH, settleable 3 3
solids
Additional procedures such as DO, COD, BOD, titrations, solids, 5
volatile content
More advanced determinations, such as BOD seeding procedures, 7
fecal coliform, nutrients, total oils, phenols, etc.
Highly sophisticated instrumentation, such as atomic absorption and 10
gas chromatograph
Total from page TWO (2) 8
Total from page ONE (1) 10
Grand Total 18

] - A: 71 points and greater
[] - B: 51 points — 70 points
] - C: 26 points — 50 points
X - D: 0 points — 25 points

St. Jude Industrial Park WTP
Fact Sheet Page 33 of 33



STANDARD CONDITIONS FOR NPDES PERMITS

ISSUED BY
THE MISSOURI DEPARTMENT OF NATURAL RESOURCES

&'5 MISSOURI CLEAN WATER COMMISSION
b REVISED
AUGUST 1, 2014
These Standard Conditions incorporate permit conditions as 6. lllegal Activities. _ B
a. The Federal Clean Water Act provides that any person who falsifies,

required by 40 CFR 122.41 or other applicable state statutes or
regulations. These minimum conditions apply unless superseded
by requirements specified in the permit.

Part | — General Conditions

Section A — Sampling, Monitoring, and Recording

1.

Sampling Requirements.

a. Samples and measurements taken for the purpose of monitoring shall
be representative of the monitored activity.

b.  All samples shall be taken at the outfall(s) or Missouri Department of
Natural Resources (Department) approved sampling location(s), and
unless specified, before the effluent joins or is diluted by any other
body of water or substance.

Monitoring Requirements.
a. Records of monitoring information shall include:
i.  The date, exact place, and time of sampling or measurements;
ii.  The individual(s) who performed the sampling or measurements;
iii. The date(s) analyses were performed;

iv.  The individual(s) who performed the analyses; 1.

v.  The analytical techniques or methods used; and
vi.  The results of such analyses.

b.  If the permittee monitors any pollutant more frequently than required
by the permit at the location specified in the permit using test
procedures approved under 40 CFR Part 136, or another method
required for an industry-specific waste stream under 40 CFR
subchapters N or O, the results of such monitoring shall be included in
the calculation and reported to the Department with the discharge
monitoring report data (DMR) submitted to the Department pursuant to
Section B, paragraph 7.

Sample and Monitoring Calculations. Calculations for all sample and
monitoring results which require averaging of measurements shall utilize an
arithmetic mean unless otherwise specified in the permit.

Test Procedures. The analytical and sampling methods used shall conform
to the reference methods listed in 10 CSR 20-7.015 unless alternates are
approved by the Department. The facility shall use sufficiently sensitive
analytical methods for detecting, identifying, and measuring the
concentrations of pollutants. The facility shall ensure that the selected
methods are able to quantify the presence of pollutants in a given discharge
at concentrations that are low enough to determine compliance with Water
Quality Standards in 10 CSR 20-7.031 or effluent limitations unless
provisions in the permit allow for other alternatives. A method is
“sufficiently sensitive” when; 1) the method minimum level is at or below

the level of the applicable water quality criterion for the pollutant or, 2) the
method minimum level is above the applicable water quality criterion, but
the amount of pollutant in a facility’s discharge is high enough that the
method detects and quantifies the level of pollutant in the discharge, or 3) the
method has the lowest minimum level of the analytical methods approved

under 10 CSR 20-7.015. These methods are also required for parameters thag'

are listed as monitoring only, as the data collected may be used to determine
if limitations need to be established. A permittee is responsible for working
with their contractors to ensure that the analysis performed is sufficiently
sensitive.

Record Retention. Except for records of monitoring information required

by the permit related to the permittee's sewage sludge use and disposal